



To whom it may concern

Wednesday, 13<sup>th</sup> October 2021

**SGS Test Report HKHC2110007963HC-01**

Dear sir/madam,

I would like to confirm that I have reviewed the above ISO 22196 test report and the results show that against E coli, your coating samples give an antibacterial activity = log 4. This equates to a 99.99% reduction against the control samples after 24 hours. Please see the original test report for more details.

These results are in-line with the ISO 22196 testing we had previously co-ordinated at Industrial Microbiological Services Limited (test report number 1040600.149/14562), which showed a 99.47% reduction against E coli and a 99.81% reduction against staph aureus compared to the control samples after 24 hours.

Yours sincerely,

Signed for and on behalf of Addmaster (UK) Ltd

A handwritten signature in blue ink, appearing to read "S Bethel".

Dr. Sue Bethel

*Global QHSE Director  
Innovation & Development - Plastics & Coatings*

[sue.bethel@addmaster.co.uk](mailto:sue.bethel@addmaster.co.uk)